
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
213753   ASTM A-36/A-572-50         0.178  0.900  0.014  0.005  0.188  0.022  0.028  0.019  0.004  0.031  0.004  0.009  0.004
213808   ASTM A-36/A-572-50         0.151  0.834  0.015  0.005  0.173  0.036  0.027  0.034  0.007  0.027  0.003  0.008  0.003
213809   ASTM A-36/A-572-50         0.159  0.842  0.012  0.009  0.174  0.031  0.015  0.019  0.005  0.035  0.003  0.006  0.002
213811   ASTM A-36/A-572-50         0.150  0.846  0.019  0.008  0.158  0.029  0.018  0.018  0.005  0.050  0.004  0.007  0.003
213812   ASTM A-36/A-572-50         0.152  0.844  0.014  0.005  0.162  0.014  0.014  0.019  0.004  0.027  0.004  0.008  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
213753          261105353A      62.041(KSI)     76.930(KSI)     23(%)
213753          261105354A      61.670(KSI)     76.210(KSI)     22(%)
213808          261105432A      64.213(KSI)     77.415(KSI)     23(%)
213808          261105433A      62.834(KSI)     77.060(KSI)     22(%)
213809          261105442A      64.684(KSI)     76.705(KSI)     24(%)
213809          261105443A      64.583(KSI)     76.116(KSI)     23(%)
213811          261105469A      65.847(KSI)     77.819(KSI)     22(%)
213811          261105470A      65.400(KSI)     77.772(KSI)     23(%)
213812          261105426A      61.485(KSI)     77.012(KSI)     22(%)
213812          261105427A      63.369(KSI)     79.365(KSI)     24(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
213753          261105393A      28           10.0000      4.0000       12.2000      28.272          10549           0000509233
213808          261105499A      35           8.0000       5.2500       12.2000      26.784          10549           0000509233
213809          261105444A      35           8.0000       5.2500       12.2000      26.784          10549           0000509233
213809          261105499A      35           8.0000       5.2500       12.2000      26.784          10549           0000509233
213809          261105500A      35           8.0000       5.2500       12.2000      26.784          10549           0000509233
213811          261105524A      30           8.0000       5.2500       12.2000      26.784          10549           0000509233
213812          261105499A      35           8.0000       5.2500       12.2000      26.784          10549           0000509233
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
213753          261105393A      000050       1001469294
213808          261105499A      000020       1001469294
213809          261105444A      000020       1001469294
213809          261105499A      000020       1001469294
213809          261105500A      000020       1001469294
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PRUEBAS MECÁNICAS Y CERTIFICACIÓN
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
213811          261105524A      000020       1001469294
213812          261105499A      000020       1001469294
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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